
CITY AND BOROUGH OF WRANGELL, ALASKA 
REQUEST FOR QUALIFICATIONS 

Water Treatment Plant Improvements Design 
 

ADDENDUM TO THE PROJECT DOCUMENTS 
 

 
Addendum No:   3                            Proposal Submission Deadline: 
Addendum Date:   October 5, 2020                    October 30, 2020 at 2:00 PM 

 
Pages This Addendum:        5 (Five) , Plus two attachments          
              
Previous Addenda:            2 (Two)              

 
 
To:  All Proposers                                           
 
The following corrections, changes, additions, deletions, revisions and/or clarifications are hereby 
made a part of the Documents for the Request for Qualifications – Water Treatment Plant 
[...]
• Experience and Qualifications of the Firm   25 Points 

 
• Experience and Qualifications of Key Project   30 Points 

  Staff and Subconsultants     
 

• Methodologies, Approach, Timeline   35 Points 
      Total Points                 100  Points 
  
           5.2   Qualitative Rating Factor 
 

Firms will be ranked using the following qualitative rating factors for each RFQ 
criteria: 

 
1.0  = Outstanding 
.8 = Excellent 
.6 = Good 
.4 = Fair 
.2 = Poor 
0.0  = Unsatisfactory 



 
 The rating factor for each criteria category will be multiplied against the points 

available to determine the total points for that category. 
 
Item 6.  Section 6.0 Selection Process.   
 

Remove Section 6.0 Selection Process in its entirety and replace with the following: 
 

The Borough shall negotiate an agreement with the highest ranked firm for a lump 
sum fee that the Borough determines is a fair and reasonable price.  If an agreement 
cannot be reached with the highest ranked firm, the Borough shall notify the firm and 
terminate negotiations.  
 
In the event negotiations with the highest ranked firm are not successful, then the 
Borough may enter into negotiations with the second highest ranked firm.  The process 
will continue in this sequence until an agreement is finalized.  If agreement 
negotiations with a selected firm are successful, the Borough Manager will make a 
recommendation to the Wrangell Borough Assembly for award of the agreement, and 
the Wrangell Borough Assembly will decide the award of the agreement.     
 
The City and Borough of Wrangell reserves the right to make a final selection based 
on the results of the Evaluation Committee, as deemed most advantageous to the 
Borough.  The Borough reserves the right to reject any or all Proposals submitted.  

 
Item 7.  Section 8.0 Agreement.  Subsection Item D.   
 

Remove Subsection Item D. in its entirety and replace with the following: 
 
 D.  Consultant's Proposal, including negotiated Lump Sum Fee 
 
Item 8.  Section 9.0 Supplement Documents.   
 
 Add the following Subsection Items:  
 
 H.  DAF Pilot Study Lab Results from 2016 

 I.   NPDES Discharge Permit for the Wrangell Wastewater Treatment Plant 
 
Item 9.  Section 10.0 Section Summary Cost Proposal Form.  
 
 Remove Section 10.0 Summary Cost Proposal Form in its entirety.  
 
 
 
 
 

END OF ADDENDUM NO. 3 



CITY AND BOROUGH OF WRANGELL, ALASKA

WATER TREATMENT PILOT STUDY

 
FINAL

DOCUMENT

December 2018

Prepared by: CRW Engineering Group, LLC
3940 Arctic Blvd. Suite 300  Anchorage, AK  99503

In cooperation with:

The City and Borough  
of Wrangell



 

   

City and Borough of Wrangell  CRW Engineering Group, LLC 

Pilot Study Report Page i Dec 2018 

 

 Table of Contents 

1. Executive Summary ........................................................................................................ 1 

1.1 Overview ............................................................................................................................................. 1 

1.2 Existing Conditions .............................................................................................................................. 1 

1.3 Pilot System Overview ........................................................................................................................ 1 

1.4 Conclusion & Recommendations ........................................................................................................ 2 

2. Background .................................................................................................................... 3 

2.1 Desktop Assessment ........................................................................................................................... 3 

2.2 Raw Water Source ............................................................................................................................... 4 

2.3 Raw Water Quality .............................................................................................................................. 4 

3. Pilot Testing Process Considerations ............................................................................... 5 

3.1 DAF Process Description ..................................................................................................................... 5 

3.2 Inclusion of Ozonation in Pilot Testing ................................................................................................ 7 

3.3 Pilot System Goals ............................................................................................................................... 7 

4. Pilot Testing Plan, System Setup and Procedures............................................................. 8 

4.1 Pilot Testing Objectives and Plan ........................................................................................................ 8 

4.2 Equipment Description ....................................................................................................................... 9 

4.3 Treatment Configurations ................................................................................................................. 10 

4.4 Coagulant System Setup & Dosing .................................................................................................... 11 

4.5 Water Quality Parameters ................................................................................................................ 12 

5. Pilot Study Results ........................................................................................................ 13 

5.1 Alum Test Results .............................................................................................................................. 13 

5.2 Cascade Columbia PAX XL-19 Test Results ........................................................................................ 14 

5.3 Laboratory Test Results ..................................................................................................................... 15 

5.4 Discussion of Results ......................................................................................................................... 18 

6. Conclusions and Recommendations .............................................................................. 19 

6.1 Coagulant Selection ........................................................................................................................... 20 

6.2 DBP Formation .................................................................................................................................. 20 

6.3 Treatment Design Criteria ................................................................................................................. 20 

6.4 Further Testing During Design .......................................................................................................... 21 

6.5 Conclusion for Other Pilot Testing .................................................................................................... 21 



 

   

City and Borough of Wrangell  CRW Engineering Group, LLC 

Pilot Study Report Page ii Dec 2018 

List of Tables 

Table 1 – July 2015 Raw Water Characteristics ............................................................................................ 4 

Table 2 – Water Treatment Goals ................................................................................................................. 8 

Table 3 – Treatment Configurations ........................................................................................................... 11 

Table 4 – Treatment Configuration Best Performance ............................................................................... 13 

Table 5 – DAF Pilot Test Results (Configuration 4) ..................................................................................... 18 

Table 6 – DAF Effluent Water Quality Parameters ..................................................................................... 20 

Table 7 – DAF Treatment System Design Criteria ....................................................................................... 21 

  

List of Figures 

Figure 1 – DAF Package Plant ........................................................................................................................ 6 

Figure 2 – DAF Process Diagram ................................................................................................................... 7 

Figure 3 – Phase 2 Testing Turbidity Levels ................................................................................................ 16 

Figure 4 – Phase 2 Testing UVT Levels ........................................................................................................ 17 

Figure 5 – Phase 2 Testing Color Levels ...................................................................................................... 17 

 

List of Appendices 

Appendix A – Pilot Study Photos 

Appendix B – Pilot Study Process Schematics and Design Criteria 

Appendix C – Pilot Study Results 

Appendix D – Particle Count Analysis 

 

 

  



 

   

City and Borough of Wrangell  CRW Engineering Group, LLC 

Pilot Study Report Page iii Dec 2018 

Acronyms and Abbreviations 

AWC  AWC Water Solutions Ltd 

CCA  coagulant charge analyzer 

CBW  City and Borough of Wrangell 

CRW  CRW Engineering Group, LLC 

DAF  dissolved air flotation 

DBP  disinfection byproducts 

D/DBP  disinfectant / disinfection byproducts 

DOC  dissolved organic carbon 

°F   degree Fahrenheit  

gpd  gallons per day 

gpm   gallons per minute  

gpm/ft2  gallons per minute per square foot 

HAA5  five haloacetic acids 

LT1ESWTR Long Term One Enhanced Surface Water Treatment Rule 

LT2ESWTR Long Term Two Enhanced Surface Water Treatment Rule 

MCL  maximum contaminant level 

MCLG  maximum contaminant level goal 

µg/L  micrograms per liter 

mg/L   milligrams per liter 

mg·min/L milligram minute(s) per liter 

NTU  nephelometric turbidity unit 

O&M  operations and maintenance 

ppm  parts per million 

ft2  square foot/feet 

SWTR  Surface Water Treatment Rule 

TDS  total dissolved solids 

TOC  total organic carbon 

TTHMs  total trihalomethanes 

UVT  ultraviolet transmittance 

WTP   water treatment plant 

%  percent 

 



 

City and Borough of Wrangell Page 1 CRW Engineering Group, LLC 

Pilot Study Report  Dec 2018 

1. Executive Summary 

1.1 Overview 

The City and Borough of Wrangell (CBW) retained CRW Engineering Group, LLC (CRW), and AWC 

Water Solutions Ltd (AWC—formerly Corix and ADI) to perform a water treatment pilot study. The 

objectives of the pilot study were: 

• Confirming that the dissolved air flotation (DAF) and multimedia filtration water 

treatment process produces finished water quality that meets applicable drinking water 

standards, particularly for turbidity and disinfection byproducts (DBPs).  

• Identifying a preferred coagulant for water treatment that provides best overall finished 

water quality.  

The evaluation of DAF was selected based on a desktop assessment of water treatment 

technologies conducted in 2015.   The pilot study successfully confirmed the suitability of DAF for 

reducing DBPs and turbidity, and identified Cascade Columbia PAX XL-19 as the preferred 

coagulant.  

1.2 Existing Conditions 

CBW’s existing water treatment plant (WTP) consists of ozone injection followed by roughing and 

slow sand filters. The WTP has performed poorly in recent years relative to the Disinfectants and 

Disinfection Byproduct Rule (DBP Rule) requirements, which require systems that chlorinate to 

maintain water distribution system levels of total trihalomethanes (TTHM) and five haloacetic 

acids (HAA5) below 80 µg/L and 60 µg/L, respectively.  

Additionally, the existing treatment system is unable to meet peak distribution system demands, 

particularly in the late summer when water quality is at its lowest. These conditions are related 

to the poor performance of the roughing filters, which allow solids overloading of the downstream 

slow sand filters. To maintain operation of the water system, WTP staff operate with highly 

frequent backwashing and reduced slow sand filter ripening periods, which diminishes the 

process treatment efficiency. 

1.3 Pilot System Overview 

 Treatment Process 

DAF is an alternative to the conventional gravity sedimentation process. Rather than settle 

suspended particles out of the process flow, DAF utilizes microscopic air bubbles to float and 

lift coagulated particulate matter so it can be removed from the flow. The DAF unit process is 

preceded by pH adjustment (as necessary), coagulant injection, and flocculation.  Air bubbles 

collide and attach to flocculated particles, carrying them to the water surface where they 

accumulate and are mechanically skimmed into a collection channel and then conveyed to a 

hopper or dewatering bin. The DAF process is then followed by multimedia filtration to 



 

City and Borough of Wrangell Page 2 CRW Engineering Group, LLC 

Pilot Study Report  Dec 2018 

receive the filtration credits required for CBW’s surface water source. Since DAF is a pre-

treatment process, it was evaluated integrally with multimedia filtration for the purposes of 

this study. 

 Coagulant Assessment 

The coagulants evaluated were alum and an aluminum chlorohydrate, PAX XL-19, 

manufactured by Cascade Columbia. PAX XL-19 yielded the best DAF performance and 

produced the best finished water quality with the lowest levels of turbidity, as well as the 

highest UVT.  

 Ozonation 

The use of ozone in the proposed treatment process was evaluated to discern the possible 

reuse of the plant’s existing ozone equipment.  Ozonated water was evaluated as a source 

water to discern if the use of ozone would increase organics removal in the DAF process.   The 

use of ozonated water led to poor flocculation characteristics and variable coagulant dosages 

in producing water quality generally on par with that from using non-ozonated water.  

1.4 Conclusion & Recommendations 

The DAF pre-treatment process provided high quality water with organics removal at a level 

expected to reduce DBP formation. Subsequent multimedia filtration provided filtrate turbidity 

levels well below the regulatory requirement of 0.30 NTU.  PAX XL-19, without pH adjustment 

prior to the DAF process, produced the highest-quality filtrate of the coagulant regimens 

evaluated.  The use of ozone appeared to complicate the performance of the DAF treatment 

process in this testing.  

Based on the results of the pilot study, the recommended treatment approach is to replace the 

existing WTP with a new WTP consisting of PAX XL-19 for coagulation, DAF clarification, 

multimedia filtration including a layer of greensand for manganese removal, with post-filtration 

soda ash addition for corrosion control, and chlorine injection for disinfection.  

  



 

City and Borough of Wrangell Page 3 CRW Engineering Group, LLC 

Pilot Study Report  Dec 2018 

2. Background 

The City and Borough of Wrangell (CBW) is located in Southeast Alaska on Wrangell Island, 

approximately 700 air miles southeast of Anchorage and 150 air miles southeast of Juneau. The 

CBW received a grant for conducting a pilot study with the goal of identifying a technology that 

would improve their water treatment process by efficiently meeting future water demands and 

drinking water standards. CBW currently operates a water treatment process featuring ozonation, 

followed by roughing and slow sand filtration. 

The roughing filters are performing poorly, allowing solids overloading of the slow sand filters 

downstream. This condition greatly challenges the CBW WTP’s capacity for meeting peak 

summertime water demands.  To maintain operation of the water system, WTP staff operate with 

highly frequent backwashing (approximately every 7 to 10 days), which greatly diminishes the 

process treatment efficiency, and reduced slow sand filter ripening periods prior to placing filters 

on-line.  

The treatment process has also struggled to meet the Disinfectants and Disinfection Byproduct 

Rule (DBP Rule) requirements, which require systems that chlorinate to maintain distribution 

system levels of TTHM and HAA5 below the maximum contaminant levels (MCLs) of 80 µg/L and 

60 µg/L, respectively.  Several regulatory samples and a locational running average of HAA5 have 

exceeded the MCL. While no TTHM measurements have exceeded the MCL, a few samples 

measured between 40 and 60 µg/L. 

2.1 Desktop Assessment 

As an early step of this project, a desktop assessment was conducted of the performance and 

operation of CBW’s existing water treatment process.  Raw water samples were collected and 

measured for key water parameters.  A limited jar testing effort evaluated the performance of 

various coagulants. Five water treatment technologies were evaluated as candidates for pilot 

testing, based on technical and economic merit: 

• Improvements made to the existing water treatment process. 

• MIEX process followed by multimedia filtration. 

• MIEX combined with ozonation followed by biological filtration. 

• Dissolved air flotation (DAF) followed by multimedia filtration. 

• Multimedia filtration followed by membrane nanofiltration. 

Of these five, DAF with multimedia filtration was selected for pilot testing. The Desktop 

Assessment report provides detailed description and discussion of the existing water treatment 

process, as well as the selected new process. This water treatment report provides only brief 

summaries of some of the information collected in the desktop assessment effort. 



 

City and Borough of Wrangell Page 4 CRW Engineering Group, LLC 

Pilot Study Report  Dec 2018 

2.2 Raw Water Source 

The CBW obtains its water via a buried transmission pipeline from two mountain lakes, an upper 

and lower reservoir, located north of the treatment facility. The raw water source is considered a 

surface water and therefore requires treatment in accordance with the Surface Water Treatment 

Rule (SWTR) and its various amendments in the “LT1” and “LT2” Rules.  

2.3 Raw Water Quality 

The raw water supplied by the reservoirs is considered to have good aesthetic characteristics, but 

is sensitive to seasonal fluctuations based on rainfall and water level. Based on recent sampling 

and testing records:  

• Turbidity levels typically range between 0.8 to 5 NTU, with most measurements falling 

below 3 NTU.  

• Total organic carbon (TOC) has generally measured between 4 and 9 mg/L.  

• True color has ranged between 28 and 80 Pt-Co units.  

• Alkalinity and hardness levels have generally measured around 10 mg/L as CaCO3.  

• pH levels have ranged between 5.4 and 6.9, depending on the season. 

Raw water quality data sampled for the desktop assessment are summarized in Table 1 and show 

elevated levels of TOC, color, iron, and manganese.  

Table 1 – July 2015 Raw Water Characteristics 

Contaminant or Property Units Value Regulatory Limit 

Turbidity NTU nm 1.49 

Total Organic Carbon (TOC) mg/L 5.3 – 6.4 ** 

Dissolved Organic Carbon (DOC) mg/L 3.9 – 6.1 n/a 

True Color Pt-Co  60 15 

Iron mg/L 1.0 0.3 

Manganese mg/L 0.1 0.05 

pH -- 6.8 6.5 to 8.5 

Alkalinity mg/L as CaCO3 9 n/a 

Hardness mg/L as CaCO3 9 n/a 

Total Dissolved Solids (TDS) mg/L 34 500 

Temperature degrees C 5-13 n/a 

Ultraviolet Absorbance (UVA254) cm-1 0.14 – 0.18 n/a 

Ultraviolet Transmittance (UVT) % 66.1 - 72.4 n/a 

Specific UVA (SUVA) L/mg-m 2.9 – 3.6  n/a 



 

City and Borough of Wrangell Page 5 CRW Engineering Group, LLC 

Pilot Study Report  Dec 2018 

Key:  

NTU = nephelometric turbidity units 

Pt-Co = Platinum-Cobalt color units 

nm = not measured in laboratory testing 

n/a = not applicable 

 

mg/L = milligrams per liter 
[...]
an effective alternative to sedimentation for low density solids because the solids are more readily 

floated in a stream of microscopic air bubbles instead of being settled, and are subsequently 

skimmed from the water surface.  With the use of flotation, smaller coagulant dosages can be 

used to remove contaminants, and the required treatment time can be made considerably shorter 

than for the equivalent sedimentation process.  Consequently, DAF unit area flow rates are 

typically higher, and the equipment can be made smaller relative to conventional sedimentation.  

The upstream end of the DAF process (See Figure 1 above and schematic diagrams in Appendix B) 

resembles that of conventional sedimentation, with rapid mixing and coagulant injection, 

followed by flocculation basins. These steps are followed by a flotation tank into which 

microscopic (50 microns) air bubbles are released. The air bubbles collide with and attach to 

flocculated particles, carrying them to the water surface where they accumulate and are 

mechanically skimmed into a collection channel (Figure 2). Solids are thereafter conveyed to a 

hopper or dewatering bin, wherein the water content is reduced through either settling or a 

centrifuge. This step thickens the solids and reduces the sludge volume to facilitate disposal. The 

DAF process is then followed by multimedia filtration to provide further treatment and achieve 

the filtration credits required for CBW’s surface water source. DAF is typically integrated as a pre-

treatment process to multimedia filtration. 

Figure 1 – DAF Package Plant 

From ADI Water Systems 



 

City and Borough of Wrangell Page 7 CRW Engineering Group, LLC 

Pilot Study Report  Dec 2018 

Figure 2 – DAF Process Diagram 

 

3.2 Inclusion of Ozonation in Pilot Testing 

CBW recently invested in new replacement ozone generators and wanted to determine if it was 

advantageous to include an ozonation process with the DAF option as part of the pilot testing 

effort. Although no technical literature was found at the time to explore this particular 

combination, it was believed that the existing system could be readily incorporated as an 

alternative scheme in the pilot testing plan, to be used as pre-treatment to the DAF and 

multimedia processes. Therefore, the use of ozonated water was used as source water (i.e. 

preceding the DAF and filter processes) in some of the pilot test schemes. 

3.3  Pilot System Goals 

The pilot plant program was planned with the treatment and performance goals for DAF effluent 

and filtrate shown in Table 2.   These criteria were developed based on discussions with water 

treatment specialists at AWC (formerly Corix and ADI), industry literature regarding the 

capabilities of the DAF process, and treatment experience of the project team. The water quality 

obtained by the existing slow-sand treatment process was also considered. 

Although a surrogate UV transmissivity of 0.95 was believed to be a sufficient goal for producing 

water with low DBP formation potential, a value of 0.97 was selected as a more conservative 

target for the filtrate. The filtrate goal for iron was anticipated to be achievable, but the goal for 

achieving manganese removal was uncertain with this process. 

 

  

COMPRESSOR 

LEVEL  

CON- 

TROLLER 

AIR 

CONTACT 

TANK 

RECYCLE PUMP 

Based on Watericon Diagram 

EFFLUENT 

SURFACE SCRAPER 

INFLUENT 

RECYCLE 

INJECTION 

SPARGE 

PRESSURE/FLOW CONTROL VALVE 



 

City and Borough of Wrangell Page 8 CRW Engineering Group, LLC 

Pilot Study Report  Dec 2018 

Table 2 – Water Treatment Goals 

Parameter DAF Goal Filtrate Goal 

Turbidity <1.0 NTU <0.1 NTU 

Color <10 Pt Co units <10 Pt Co units 

UVT >95% >97% 

TOC <2.0 mg/L <2.0 mg/L 

DOC <2.0 mg/L <2.0 mg/L 

Iron <0.3 mg/L <0.3 mg/l 

Manganese <0.05 mg/L <0.05 mg/L 

pH 6.5-7.5 6.5-7.5 

Key:  

NTU = nephelometric turbidity units 

Pt-Co = Platinum-Cobalt Color 

TOC = Total organic carbon 

 

mg/L = milligrams per liter 

UVT = Ultraviolet transmittance 

DOC = Dissolved organic carbon 

  

4. Pilot Testing Plan, System Setup and Procedures 

4.1 Pilot Testing Objectives and Plan 

 Specific objectives of the pilot study included: 

• Using the existing raw water source, verifying that the DAF water treatment process produces 

finished water quality which meets applicable drinking water standards, particularly for turbidity 

and DBPs.  

• Verifying process design criteria (loading rate, media depths, etc.). 

• Troubleshooting any unforeseen challenges resulting from site specific and/or process-related 

issues. 

• Identifying a coagulant for water treatment that helps the process meet treatment goals and 

provides best overall water quality. 

The Desktop Assessment report identified late July to mid-September as the time period when raw water 

turbidity, color, and temperature are generally at peak levels. As this period also coincides with the time 

of peak system demands, it was deemed as an ideal timeframe for pilot testing.  

Most of the pilot testing equipment and on-line instrumentation was provided by AWC, having shipped it 

to Wrangell by boat carrier.  Portable water testing equipment was provided by CRW and CBW.  CBW also 

provided the temporary plumbing and pumps to tie the pilot testing equipment into the existing water 

treatment process. 

 



 

City and Borough of Wrangell Page 9 CRW Engineering Group, LLC 

Pilot Study Report  Dec 2018 

The test plan was comprised of three phases: 

In Phase 1, equipment installation began in mid-July by the project team, followed by a period of initial 

testing to optimize coagulation chemistry, DAF and filter performance, and confirm expected treated 

water quality.  During this time, both ozonated and non-ozonated water were initially screened, as well 

as different coagulants with and without pH adjustment for narrowing the field of configurations that 

would undergo further testing during Phase 2.  In preparation for Phase 2, the CBW operators were also 

trained on the operation of the equipment by an AWC water treatment technician and CRW engineer.  

In Phase 2, the selected treatment configurations were tested for extended, relatively stable, time 

periods. This phase was designed to validate the process under varying raw water conditions, chemical 

type and dosage, and to conduct any needed fine-tuning.   Project funding allowed this phase to last about 

7 weeks, with regular, 8-hour daily operations.   However, due to a number of circumstances, the testing 

was extended an additional 2 weeks. 

This phase was monitored and operated by CBW staff, with regular telephone guidance provided by the 

project team. The trained CBW staff’s daily duties were limited to chemical solution preparation, data 

logging and reporting, as well as routine inspection. During the pilot testing, the data was to be collected 

daily from on-line instruments for key parameters, including pH, turbidity, and UVT. Samples were also 

collected for periodic benchtop analysis using portable equipment, and at specific times for laboratory 

water quality analysis.  

In Phase 3, after the testing period, an AWC technician returned to the site for the decommissioning and 

dismantling of the pilot equipment.  The final laboratory analysis was completed and reviewed after 

demobilization of the pilot equipment. 

4.2 Equipment Description 

Specific equipment selection for the DAF pilot study was based on discussions with AWC.  In order to 

simulate the DAF process, three skids were utilized.  The pilot study equipment consisted of a raw water 

processing and chemical injection skid, a DAF clarifier skid with sequential flocculation basins, and a 

multimedia filter skid. Instrumentation included on-line turbidimeters and on-line ultraviolet 

transmittance (UVT) monitors.  Specific information on the equipment used is provided below. Select 

photos of the pilot arrangements are provided in Appendix A.   A process flow diagram of the pilot system 

is shown in Appendix B. 

 Source Water Connection Point 

For providing raw water to the pilot system, an existing threaded tee in the WTP raw water line was 

used (Appendix A, Figures 1 and 2).   Ozonated water was recovered from the influent header basin 

at the roughing filter using a submersible pump and hose (Appendix A, Figure 3). 

 DAF Clarifier 

The DAF skid contained flocculation basins and the DAF clarification step, in which microbubble 

distribution and solids skimming was conducted (Appendix A, Figures 5, 6 and 7).  



 

City and Borough of Wrangell Page 10 CRW Engineering Group, LLC 

Pilot Study Report  Dec 2018 

 Multimedia Filter 

Three 4-inch diameter multimedia filters were used to evaluate post-DAF filtration. The filter media 

consisted of a gravel support layer overlain by 18 inches of 0.45-to-0.55 mm filter sand and 18 inches 

of 1.0 mm anthracite media (Appendix A, Figure 8).  

 Coagulant Injection System 

The coagulant injection system used for the pilot study consisted of Grundfos DDA positive 

displacement pumps with adjustable pump heads.  The chemicals were pumped from polyethylene 

tanks (Appendix A, Figure 4).  

 Coagulant Charge Analyzer (CCA) 

A Chemtrac® CCA was used to analyze the charge of coagulant-treated water to determine if optimum 

coagulation was occurring (Appendix A, Figure 9). The coagulant dose was manually adjusted until a 

neutral charge was achieved.  

 On-line Turbidimeter 

A Hach® 1720E turbidity sensor with a SC200 controller was used to monitor and record raw and 

filtered water turbidity (Appendix A, Figure 4).   A rotameter was used to regulate the sidestream flow 

to the sensor.  

 UVT Analyzer 

A Realtech® UVT analyzer was used to measure the UVT of the raw and filtered water as a surrogate 

for TOC (Appendix A, Figure 9). A higher UVT measurement generally correlates to a lower TOC 

concentration.  

4.3 Treatment Configurations 

Testing began on July 27, 2016, with CRW’s engineer performing the initial screening of coagulants in 

combination with two different source waters (raw and ozonated) and the presence or absence of pH 

adjustment (soda ash) upstream of the DAF process. A total of seven different coagulant and treatment 

system configurations were tested during Phase 1 and Phase 2.  At least three different configurations 

were used each for testing alum and aluminum chlorohydrate (ACH) as coagulants (Table 3). 

During the Phase 1 start-up period, trial run periods were shortened due to the limited time frame for 

testing.  Some trial runs were terminated early based on unsatisfactory treatment results.  During the 

Phase 2 period, the more promising treatment configurations were tested with more extended trial runs. 

Due to the desire for additional testing time, which coincided with the delayed availability of the AWC 

technician for decommissioning the equipment, Phase 2 pilot testing was extended to October 6, 2016.  

The hydraulic loading rates were established at approximately 2.3 gpm/ft2 for the DAF clarifier basin and 

2.1 gpm/ft2 to 3.6 gpm/ft2 for the multimedia filter.   The multimedia filter loading rate fell within the 

range of typical design values used for similar treatment systems that have been implemented in the 

Pacific Northwest.  The loading rates used in the pilot testing were generally lower (more conservative) 



 

City and Borough of Wrangell Page 11 CRW Engineering Group, LLC 

Pilot Study Report  Dec 2018 

than rates typically used by AWC at other water treatment facilities using the DAF process. The filter 

columns were backwashed at 22 gpm/ft2 between filter runs.  

 

Table 3 – Treatment Configurations 

Configuration Coagulant Water Source pH Adjustment Notes 

1 

Alum 

Raw No 1 

2 Ozonated No 1 

3 Raw Yes 1 

4 

PAX XL-19 

Raw No 2 

5 Ozonated No 2 

6 Ozonated Yes 1 

7 Raw Yes 1 

1. These configurations were evaluated only for brief periods in Phase 1 and Phase 2, due to relatively 

poor treatment or process performance. 

2. These configurations were evaluated more in depth in Phase 2, based on relatively good treatment 

or process performance. 

4.4 Coagulant System Setup & Dosing 

A CCA was used to determine the optimum dosage for each coagulant for the raw water.  The metering 

pump was set to initially dose this concentration.  After analyzing grab samples of coagulated water with 

the CCA, further iterative adjustments were made to the dosing rate during each filter run.  

Based on the experience of AWC’s water treatment specialists, the coagulants selected for evaluation in 

the pilot testing were alum and aluminum chlorohydrate (ACH). Both of these chemicals have been 

successfully used with the DAF process.  Alum is a commonly used coagulant that is relatively inexpensive 

on a unit pound basis. It usually requires pH adjustment for best performance, as alum is most effective 

at a pH range of 5.8 to 6.5.  The ACH-based coagulant selected for pilot testing was Cascade Columbia 

PAX XL-19.  While more expensive on a unit basis than alum, PAX XL-19 typically requires a smaller dosage 

and less pH adjustment chemical when compared to alum, since it is effective at a higher pH range of 6.5 

to 7.5.  ACH also tends to yield lower chemical sludge production, lower residual aluminum, and have a 

low impact on pH and alkalinity. 

Soda ash was used for pH adjustment in the water treatment process.  Soda ash was selected for pH 

adjustment because it imparts more alkalinity per unit dosage relative to caustic soda, currently used by 

CBW.  A higher alkalinity promotes corrosion control in the distribution system by improving the buffering 

capability of the water.  Additionally, a soda ash chemical feed system is simpler and safer for operators 

to use, as compared to caustic soda.  



 

City and Borough of Wrangell Page 12 CRW Engineering Group, LLC 

Pilot Study Report  Dec 2018 

Coagulant solutions were mixed in 110-liter (29-gallon) batches from neat chemical and CBW tap water 

using a tank-mounted mixer. The filter columns were backwashed between filter runs when using 

different coagulants.  

4.5 Water Quality Parameters 

Turbidity and UVT were monitored in real time using on-line data-logger instruments. Grab sample 

measurements were also taken at regular intervals during each filter run for the following parameters: 

pH, turbidity, temperature, UVT, and color.  Temperature and pH were measured using a benchtop 

instrument.   Color was measured using a Hach DR890 pocket colorimeter.   A benchtop UVT analyzer was 

used to periodically check measurements in parallel to the on-line unit.  

Grab sampling was also performed at specific junctures for laboratory testing, to corroborate the field 

testing when treatment performance appeared to be high, and to conduct water analysis not readily 

accomplished on-site. Generally, samples were collected for laboratory analysis of the following 

parameters: DOC, TOC, UVA, turbidity, color, iron, manganese, pH, alkalinity, hardness and DBP formation 

potentials. 

Unfortunately, the on-line turbidity and UVT data was lost and not recovered from the data loggers for 

post-testing analysis during the Phase 3 demobilization.  The only recovered data is that collected via grab 

samples and tested with benchtop instruments or laboratory analysis. 

  



 

City and Borough of Wrangell Page 13 CRW Engineering Group, LLC 

Pilot Study Report  Dec 2018 

5. Pilot Study Results 

Table 4 below summarizes the best field-measured results from each of the seven pilot testing 

configurations.  These testing results are summarized in more detail in Appendix C. 

 

Table 4 – Treatment Configuration Best Performance 

 

5.1 Alum Test Results 

Alum was tested during Phase 1 only, as its use as a coagulant provided significantly lower UVT and pH 